FERRIS

PRICE $3.00

ILLUSTRATED PARTS LIST
HydroWalk Dual-Drive Commercial Mowers

MODELS:

DD48KA, DDS48KA
DD5S2KA, DDS52KA
DD52KAE, DDS52KAE
DD52BVE, DDS52BVE
DD61KAE, DDS61KAE
DD61BVE, DDS61BVE

Ferris Industries, Inc.
5375 N. Main Street
Munnsville, NY 13409

Manual No. 21504
Beginning Serial No. 101
Printed in USA
December 1997



IV Sl e




TABLE OF CONTENTS

Page
48” Cutter Deck Assembly........ccceeuvenennne. 1-2
52” Cutter Deck Assembly........cccce........... 3-4
61” Cutter Deck Assembly........cceeeuennnnn.... 5-6
Single Piece Engine Deck Assembly............ 7-8
Multi-Piece Engine Deck Assembly............ 9-10
DDS Engine Deck Assembly.......cccceee....... 11-12
Transmission Assembly .....cccevivinninnennnnn. 13-14
Handle Bar Assembly....ccccceviiniinniinnannnnee 15-16
DDS Handle Bar Assembly...................... 17-18
Electrical Schematics.......ccocveieiueneinnnnnnnnn 19-36
14 HP Kawasaki Manual Start.................. 19-26
17 HP Kawasaki Electric Start................. 27-32
18 HP Briggs & Stratton Electric Start....... 33-36
Replacement Decals........cccccieoviniinnnannnn.. 37-38

FERRIS

._l—

MODEL | SERIAL

FERRIS INDUSTRIES, INC.
VERNON, N.Y. 13476
MADE IN U.S.A.

NOTE:

To insure that the correct parts are ordered and shipped for your machine, please

be sure to use the parts book and pages that specifically cover your machine.

Whenever in doubt, include the model and serial number of your machine along
with the part numbers. For future reference, record the model and serial number

of your machine in the space provided above.




48” CUTTER DECK ASSEMBLY

PG. 1

SN: 1212 & UP

46




g

R 1A UER W -

PART NO.

1530813
1530827
1541668
1530301
1520864
1520866
1541653
1541480
1520828
1530293
1520095
1541672
1550407-9
1541477
1520843
1525159
1525019-76
8825040
1520819
1520814
1541478
1530819
1541481
1520827
1520870
1520865
1525018-18
1525018-14
8825158
1525150
1544609
1521811
1541729
1544610
1541622
1525016-14
1541484
1520873
1521723
1544098
1544157
1544153
1525017-32
1544155
1520876B
1542134
8825011-14
1544156

PG. 2

48” CUTTER DECK ASSEMBLY

DESCRIPTION

48” Cutter Deck

48” Guard

Discharge Chute

Spindle Assembly

Snap Ring

Snap Ring

Washer

Spindle Shaft

Bearing

Aluminum Housing

Grease Fitting

Washer

Key 1/4” x 2-1/27

Blade Spacer

Blade

5/8” SAE Flat Washer
5/8-11 x 9-1/2” GD. 5 Bolt
5/8-11 Hex Nut

Hub

Pulley

Pulley

Idler Pulley (Complete)
Idler Pulley Only

Bearing

Bearing Insert

Snap Ring

1/2-20 x 2-1/4” GD. 5 Bolt
1/2-20 x 1-3/4” Bolt (before SN 1189)
1/2” SAE Washer (SN 1189 & up)
1/2” USS Washer (SN 1189 & up)
Idler Spacer (SN 1189 & up)
3/8” x 8” Eyebolt

Plated J-Bolt (before SN 1189)
Idler Arm

Idler Arm (before SN 1189)
7/16-20 x 1-3/4” GD. 5 Bolt
Spindle Spacer

Belt

Belt

Idler Pulley Assembly

Idler Support

Idler Pulley Bracket

1/2-13 x 4” GD. 5 Bolt

Idler Arm w/ Bushing

Brass Bushing

Pivot Spacer

5/16-18 x 1-3/4” GD. 5 Bolt
Idler Support

REF.

NO.
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

64

PART NO.

1543517
1525013-24
1521103
8825141
1542142
1544683
1521812
8825034
1525143
1520841-1
1543887
1521541
1541476
8820655
1541702
1541657
1525017-44
1521181
15218114
1521262
1521729

DESCRIPTION

Idler Pulley Assembly
3/8-16 x 3” GD. 5 Bolt
Spring

Eyebolt

Spring Anchor

Idler Arm w/ Bushing

3/8” x 6” Eyebolt

3/8-16 Hex Nut

3/8-16 Nylon Lock Wingnut
Rubber Latch

Caster Mount

Flange Bushing

Caster Spacer

Lynch Pin

Caster Wheel Mount
Sleeve

1/2-13 x 5-1/2” GD. 5 Bolt
Caster Wheel Assembly
Hub Complete (Stamped M)
Hub Complete (Stamped T)
Grease Fitting



PG. 3

52” CUTTER DECK ASSEMBLY

1242 & UP

SN:




PART NO.

1530664
1530671
1541668
1530301
1520864
1520866
1541653
1541480
1520828
1530293
1520095
1541672
1550407-9
1541477
1521227
1525159
1525019-76
8825040
1520819
1520814
1521420
1541478
1541484
1521096
1521297
8825018-18
1521811
1541671
1544610
1541622
1525016-14
1544098
1543106
1543105
8825018-18
1525018-24
1543104
15208768
1542134
8825011-14
1520863
1525520-3
1543102
1521103
1542142
8825141
1544685
1521811
1521168
8825034
1525150

PG. 4

52” CUTTER DECK ASSEMBLY

DESCRIPTION REF.

NO.
52” Cutter Deck 50
52” Guard 51
Discharge Chute 52
Spindle Assembly 53
Snap Ring 54
Snap Ring 55
Washer 56
Spindle Shaft 57
Bearing 58
Aluminum Housing 59
Grease Fitting 60
Washer 61
Key 1/4” x 2-1/27 -
Blade Spacer 62
Blade 63
5/8” SAE Flat Washer 64

5/8-11 x 9-1/2” GD. 5 Bolt
5/8-11 Hex Nut

Hub

Pulley

Belt

Pulley

Spindle Spacer

Idler Pulley

Belt

1/2-20 x 2-1/4” GD. 5 Bolt
3/8” x 8” Eyeboit

Plated J-Bolt (before SN 1182)
Idler Arm

Idler Arm (before SN 1182)
7/16-20 x 1-3/4” GD. 5 Bolt
Idler Pulley

Idler Pulley Bracket

Idler Pulley Spacer

1/2-20 x 2-1/4” GD. 5 Bolt
1/2-20 x 3” GD. 5 Bolt
Idler Arm w/ Bushing

Brass Bushing

Pivot Spacer

5/16-18 x 1-3/4”' GD. 5 Bolt
C-Clip

Shim

Idler Mount

Spring

Spring Anchor

Eyebolt

Idler Arm w/ Bushing

3/8” x 8” Eyebolt

Insert

3/8-16 Hex Nut

1/2” USS Flat Washer

PART NO.

8825098
1525143
1520841-1
1543887
1521541
1541476
8820655
1541702
1541657
1525017-44
1521181
1521811-4
1521262
1521729
1541655
1520785

DESCRIPTION

1/2-20 Nylon Lock Nut
3/8-16 Nylon Lock Wingnut
Rubber Latch

Caster Mount

Flange Bushing

Caster Spacer

Lynch Pin

Caster Wheel Mount

Sleeve

1/2-13 x 5-1/2” GD. 5 Bolt
Caster Wheel Assembly
Hub Complete (Stamped M)
Hub Complete (Stamped T)
Grease Fitting

Roller Pin

Roller



PG. 5

61” CUTTER DECK ASSEMBLY

SN:

1305 & UP




[y
h

[ e e e )
S 0w O

W W W) NNBNN ) DNNN
N e~O Y ! ! & W=

-h&&rh’ W WWwWwwLww,:, W
W N ~=O Y- B - N T I "N P

:as:gww\lmmauwaga

PART NO.

1530724
1530725
1541668
1530301
1520864
1520866
1541653
1541480
1520828
1530293
1520095
1541672
1550407-9
1541477
1520842
1525159
1525019-76
8825040
1520819
1520814
1541578
1541484
1521510
1530819
1541481
1520827
1520870
1520865
1525018-18
1525018-14
8825158
1525150
1544609
1521811
1541671
1544610
1541622
1525016-14
1544099
8825018-18
1544098
1525018-24
1543104
1544452
1520876B
1542134
8825011-14
1525520-3

61” CUTTER DECK ASSEMBLY

DESCRIPTION

617 Cutter Deck

61” Guard

Discharge Chute
Spindle Assembly

Snap Ring

Snap Ring

Washer

Spindle Shaft

Bearing

Aluminum Housing
Grease Fitting

Washer

Key 1/4” x 2-1/2”
Blade Spacer

Blade

5/8” SAE Flat Washer
5/8-11 x 9-1/2” GD. 5 Bolt
5/8-11 Hex Nut

Hub

Pulley

Pulley

Spindle Spacer

Belt

Idler Pulley (Complete)
Idler Pulley Only
Bearing

Bearing Insert

Snap Ring

1/2-20 x 2-1/4” GD. S Bolt

1/2-20 x 1-3/4” Bolt (before SN 1305)
1/2” SAE Washer (SN 1305 & up)
1/2” USS Washer (SN 1305 & up)

Idler Spacer (SN 1305 & up)
3/8” x 8” Eyebolt

Plated J-Bolt

Idler Arm

Idler Arm (before SN 1305)
7/16-20 x 1-3/4” GD. 5 Bolt
Idler Puiley

1/2-20 x 2-1/4” GD. 5 Bolt
Idler Pulley

1/2-20x 3” GD. 5 Bolt
Idler Arm

Idler Arm (SN 274-1304)
Brass Bushing

Pivot Spacer

5/16-18 x 1-3/4” GD. 5 Bolt
Shim

REF.
NO.
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

PART NO.

1520863
1544687
1521168
1542142
1521811
8825034
1525143
1525150
8825098
1543102
1521103
1520943
8825141
1520841-1
1520824
1543887
1521541
1541476
8820655
1541702
1541657
1525017-44
1521181
1521181-4
1521262
1521729
1541655
1520785

PG. 6

DESCRIPTION

C-Clip

Idler Arm w/ Bushing
Insert

Spring Anchor

3/8” x 8” Eyebolt

3/8-16 Hex Nut

3/8-16 Nylon Lock Wingnut
1/2” USS Flat Washer
1/2-20 Nylon Lock Nut
Idler Mount

Spring

Turnbuckle (SN 274-1304)
Eyebolt

Rubber Latch

Belt

Caster Mount

Flange Bushing

Caster Spacer

Lynch Pin

Caster Wheel Mount

Sleeve

1/2-13 x 5-1/2” GD. 5 Bolt
Caster Wheel Complete
Hub Complete (Stamped M)
Hub Complete (Stamped T)
Grease Fitting

Roller Pin

Roller



PG.7

SINGLE PIECE ENGINE DECK ASSEMBLY




PG. 8
SINGLE PIECE ENGINE DECK ASSEMBLY

REF.NO. PART NO. DESCRIPTION REF. NO. PART NO. DESCRIPTION
1 1521404 Kawasaki 14 HP 53 1521084 Key
2 1543084 Brake Lever Weldment 54 1521393 Transmission B Side (SN 101-148)
3 1521098 3/4” Bearing -- 1521423 Transmission B Side (SN 149-235)
4 1510551 Knob 55 1542120 3/4” ID Spacer (SN 101-148)
5 8825117-8 5/16-18 Threaded Stud - 1543088 17MM Spacer (SN 149-235)
6 1543192 Rear Bumper/Guard 56 1520979 Clevis
7 1543083 Brake Push Rod 57 1543168 Transmission Control Rod Right
8 1521151 Throttle Cable 58 1521146 Ball Joint
9 1521213 Switch 59 1543078 Control Arm Right
10 1521093 Switch Guard 60 1521526 20/50 Connecting Link
11 1520831 Switch Boot 61 1543174 Dump Valve Lever
12 1521275 Key Switch 62 1543169 Transmission Control Rod Left
13 1520878 Ignition Key 63 1525189-32 Eye Bolt
14 e Condenser, Kawi. #12013-2064 64 8820047 Set Collar
- 1543134 Condenser Mount (not shown) 65 1543141 Brake Shaft Right (SN 101-148)
15 1543322 Interlock - 1543349 Brake Shaft Right (SN 149-235)
U S — Regulator, Kawi. #21066-2071 66 1543137 Brake Shaft Left (SN 101-148)
17 1521149 Clamp -- 1543350 Brake Shaft Left (SN 149-235)
18 1521466 Brass Cap 67 1521103 Spring
19 1521372 Straight Fitting 68 1543085 Adjustment Link
20 1521392 Clamp 69 1543148 Reverse Weldment Left
21 1550857-17 1/2” Hose, 17" Long 70 1543153 Adjustment Lever Left
22 1520835 Clamp 71 1543157 Idler Arm
23 1550831-4 Fuel Line, 4” Long 72 1543089 Spring
24 1521465 "90° Fitting 73 1543090 Torsion Spring Left
25 1550831-40 Fuel Line, 40” Long 74 1521002 . Idler Pulley
26 1521235 Fuel Shut Off 75 1520875 Bushing
27 1521240 90° Fitting 76 1543346 Pivot Bushing
-28 1521239 Fitting 77 1543154 Reverse Weldment Right
29 . 1520796 Fuel Tank 78 - 1543155 Adjustment Link Right
30 1520797 ‘Fuel Tank Cap _ 79 1542769 Switch
31 1542029 Gas Tank Safety Walk - . 80 1543117 Switch Mount
32 1543351 Gas Tank Mount 81 1543178 Reverse Rod
33 1543170 Fan Cover 82 1543183 Thumb Control Rod
34 1521384 " Reservoir ' 83 1543184 Reverse Lever
35 1520601 . Lug Nut : 84 1525220 Shoulder Boit
36 1521210 Snap Ring 85 1525510 Grip
37 1520928 Axle Washer . - 86 1543180 " Thumb Control Lever
38 1521045 = Tire/Wheel Assembly ' - 87 1520837 Grip '
39 1543070 ‘Hub , 88 1530673 Engine Deck
40 8850407-9 Key 1/4” x 2-1/2” : 89 1520807 Spring
41 1543163 Hose, 2” Long 90 1521394 Transmission A Side (SN 101-148)
42 1521395  9q° Fitting -- 1521424 Transmission A Side (SN 149-235)
43 1543165 Hose; 12-3/4” Long 91 1521427 Belt :
4«4 1521469-1 5/8” Transmission Fitting 92 1542129 Puliey :
45 1543145 Control Arm Weldment 93 1543091 Torsion Spring Right
46 8825164 5/16” Fender Washer . 94 1543124 Transmission Brace
47 1521081 Fan : 95 1543086 Spacer
48 1521083 Electric Clutch 96 1550407-10  Key
49 1542304 Spacer 97 1550407-1 Key
50 1542132 Clutch Retaining Washer 98 1543093 Control Arm Left
51 1542128 Fan Spacer 99 1520923 Shoulder Spacer
52 1542130 3/4” Bore Pulley (SN 101-148) 100 1521164 Clamp

- 1543073 17MM Pulley (SN 149-235)



MULTI-PIECE ENGINE DECK ASSEMBLY

PG.9

77

©0
~ .




88

N AU R W =

MULTI-PIECE ENGINE DECK ASSEMBLY

PART NO.

1543467
1530714
1543466
1543445
1543474
1543515
1521404
1521501
1521310
1521865
1521465
1521372
1521392
1550857-18
1521466
1521122
1543518
1542129
1550407-10
1521427
8825162
1550407-1
1521083
1542132
1525243
1530707
1530705
1521437
1521468
1543312
1521666
1521670
1520835
1521178-3
1521235
1550831-3
1550831-4
1550831-3
1550831-7
1550831-4
1550831-11
1550831-9
1550831-12
1543477
1521491
1550837-10
1550860-35
1550860-43
1550860-26
1550860-37
1521077

DESCRIPTION

Engine Deck Weldment
Engine Deck Plate

Fan Shroud

Fan Cover

Deck Support

Engine Deck Back Plate
Kawasaki 14 HP

Kawasaki 17 HP

Briggs & Stratton 18 HP
Kohler 14 HP

90° Fitting

Straight Fitting

Hose Clamp

1/2” Hose, 18” Long

Cap

Nipple (Briggs & Kohler)
Crank Shaft Spacer

Pulley

1/4” x 5/8” Key

Belt

1” SAE Flat Washer

Key 1/4”x 17

Electric Clutch

Retaining Spacer

M10 x 70 Bolt

Gas Tank Mount (Electric)
Gas Tank Mount (Manual)
Fuel Tank

Gas Cap

Fuel Tank Strap

Battery Box w/ Cover

Rubber Strap

12 Volt Battery (dealer supplied)
Fuel Line Clamp

Fuel Filter

Fuel Shut Off

Fuel Line, 3” Long (Kawasaki)
Fuel Line, 4” Long (Kohler)
Fuel Line (supplied by Briggs)
Fuel Line, 3” Long (Kawasaki)
Fuel Line, 7” Long (Kohler)
Fuel Line, 4” Long (Briggs)
Fuel Line, 11” Long (Kawasaki)
Fuel Line, 9” Long (Kohler)
Fuel Line, 12” Long (Briggs)
Tank Leg Mount

Reservoir

Protective Coil, 10” Long

Inlet Hose, Right Transmission, 35"
Retrn Hose, Right Transmission, 43”

Inlet Hose, Left Transmission, 26”

Return Hose, Left Transmission, 377

Grommet

NO.
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77

PART NO.

1521002
1521168
1543470
1521451
1521769
1544454
1521765
1544441
1543636
1543473
1525018-12
1520870
8825011-12
1520876B
1542134
1520807
1543503
1521499
1520807
1544597
8825010-6
1525165
1521807
1543435
1543349
1521103
1521098
1544598
1543510
1521397
8825018-20
1543481
1521004
1550848-7
1543480

PG. 10

DESCRIPTION

Idler Pulley

1/2” Shoulder Insert

Switch Mount

Plunger Switch

Plunger Switch (Kohler)

Switch Mount Plate (Briggs Only)
Parking Brake Switch (Briggs Only)
Clutch Anchor

Clutch Anti-Rotation Pad

Idler Mount

1/2-20 x 1-1/2” GD. 5 Bolt

Insert

5/16-18 x 1-1/2” GD. 5 Bolt

Brass Bushing

Pivot Spacer

Spring

Control Shaft

Bearing

Spring (before SN 1102)

Lock Mount Plate (SN 1102 & up)
1/4-20 x 3/4” GD. 5 Bolt (SN 1102 & up)
3/8” Fender Washer (SN 1102 & up)
Bearing (SN 1102 & up)

Brake Shaft Left

Brake Shaft Right

Spring

Bronze Bearing

Neutral Lock Plate (SN 1102 & up)
Deck Support

Grommet

1/2-20 x 2-1/4” GD. 5 Bolt

Belt Disengagement Link

Spring

5/8” Hose, 1-5/16” Long

Belt Disengagement Rod



DDS ENGINE DECK ASSEMBLY

PG. 11




25

AU R WN

PART NO.

1543467
1544699
1543466
1543445
1543474
1544700
1521404
1521501
1521310
1521865
1521465
1521372
1521392
1550857-18
1521466
1521122
1543518
1542129
1550407-10
1521427
8825162
1550407-1
1521083
1542132
1525243
1543473
1521002
1520870
1525018-12
8825011-14
1520876B
1542134
1520807
1543636
1544441
8825018-20
1544617
1521168
1543470
1521769
1531041
1531042
1521869
1521866
1544694
1521877
1550831-18
1521178-3
1550831-4
1520835
1543477

PG. 12

DDS ENGINE DECK ASSEMBLY

DESCRIPTION

Engine Deck Weldment
Engine Deck Plate

Fan Shroud

Fan Cover

Deck Support

Engine Deck Back Plate
Kawasaki 14 HP
Kawasaki 17 HP

Briggs & Stratton 18 HP
Kohler 14 HP

90° Fitting

Straight Fitting

Hose Clamp

1/2” Hose, 18” Long

Cap

Nipple (Briggs & Kohler)
Crank Shaft Spacer

Pulley

Key 1/4” x 5/8”

Belt

1” SAE Flat Washer

Key 1/47x 17

Electric Clutch

Retaining Spacer

M10 x 70 Bolt

Idler Mount

Idler Pulley

Insert

1/2-20x 1-1/2” GD. 5 Bolt
5/16-18 x 1-3/4” GD. 5 Bolt
Brass Bushing

Pivot Spacer

Spring

Clutch Anti-Rotational Pad
Clutch Anchor

1/2-20 x 2-1/4” GD. 5 Bolt
Clutch Anchor Washer
Insert

Switch Mount

Plunger Switch N.C.

Gas Tank Mount (Electric Start)
Gas Tank Mount (Manual Start)
5 Gallon Fuel Tank

Gas Cap

Fuel Tank Strap

Rubber Gas Tank Pad

1/4” Fuel Line, 18” Long
Fuel Filter

1/4 Fuel Line, 4” Long
Fuel Line Clamp

Gas Tank Mount Leg

REF.

NO.
48
49
50
51
52
53

- 54

55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

PART NO.

1521491
1550837-10
1550860-35
1550860-43
1550860-26
1550860-37
1521666
1521670
1521397
1531035
1544716
1544726
1541600
1521773
8825057
1525011-25
1544702
8825013-8
1544710
1521499
1521103
1543345
1543435
1521098

DESCRIPTION

Reservoir

Protective Coil, 10” Long

Inlet Hose, Right Transmission, 35”
Return Hose, Right Transmission, 43”
Inlet Hose, Left Transmission, 26”
Return Hose, Left Transmission, 37”
Battery Box w/ Cover

Rubber Strap

12 Volt Battery

Grommet

Control Shaft

Friction Plate

Brake Puck

Spacer

Spring

5/16-18 Nylon Lock Nut

5/16-18 x 3” GD. 5 Bolt

Engine Deck Support

3/8-16 x 1” GD. 5 Bolt

Switch Mount

Bearing

Spring

Brake Shaft Left

Brake Shaft Right

Bronze Bearing



PG. 13

DDS ONLY

TRANSMISSION ASSEMBLY




TRANSMISSION ASSEMBLY

REF. NO. PART NO.
1 1521423
2 1521424
3 1543442
4 1543124
5 1543454
6 1525185-32
7 8820047
8 1550860-35
9 1550860-26
10 1550860-37
11 1550860-43
12 1521392
13 1521432-1
14 1525268
15 1544577
16 1521081
17 1542128
18 1543073
- 1543647
19 1543088
20 1543647
21 1521839
22 1521426
23 1525269
24 8820601
25 8820149
26 1521170
27 1543458
28 1543500
29 1543296
- 1522036
30 8325164
31 1543460
32 1521494
- 1522035
33 1543439
34 1543459
35 1543502
36 8820006
37 1541600
38 1543070
39 1550407-9
40 1521045
- 1521074
- 1521075
40A 1521207
41 1520929
42 1521210
43 1544729
44 1521068-1

DESCRIPTION
Transmission Right Side
Transmission Left Side

Stroke Arm

Transmission Brace

Dump Valve Lever

1/4” x 4” Eyebolt

5/16” Set Collar

Inlet Hose, Right Transmission, 35
Inlet Hose, Left Transmission, 26”
Return Hose, Left Transmission, 37
Return Hose, Right Transmission, 43”
Hose Clamp

90° Fitting

1/4-20 x 1-3/4” Allen Screw
Transmission Fan Washer

Fan

Fan Spacer

Pulley

Pulley (SN 628 & up)

Input Pulley Spacer
Transmission Input Pulley
Hi-Pro Woodruff Key

50/20 Connecting Link

1/4-20 x 1-1/2” Allen Screw
Lug Nut

#3 Woodruff Key

Rod End Ball Joint

Reverse Rod

Ball Joint

Brass Bushing

Brass Bushing (SN: 649 & up)
5/16” Fender Washer

Spring Guide

Spring

Spring (SN: 649 & up)
Double Set Collar

Control Rod

Anti-Rotation Weldment
Spring

Spacer

Hub

Key 1/4” x 2-1/27

Tire/Wheel Assembly

Tire Only

Rim Only

Tire/Wheel Assembly (DD48 & DDS48 only)
1/8” Shim

Retaining Ring

Stroke Arm Rod

Filter

PG. 14



PG. 15 HANDLE BAR ASSEMBLY




HANDLE BAR ASSEMBLY

REF. NO. PART NO. DESCRIPTION

1 1530706 Handle Bar Weldment

2 1543516 Handle Bar Cover

3 e 14 HP Regulator, Kawasaki #21066-2071

B 17 HP Regulator, Kawasaki #21066-2070

e Condenser, Kawasaki #21013-2064 (14 HP only)

5 1544674 Condenser Hold Down

6 1520918 Fuse Block (Glass type)

7 1542511 Fuse Block Mount (w/ 1520918 only)

8 1521518 Fuse Block (Blade type)

9 1521452 Interiock

10 1543424 Switch Rod

11 1543417 Hex Adjuster

12 1543425L  Operator Presence Left w/ Grip

13 1543425R Operator Presence Right w/ Grip

14 1521490 Grip

15 1525010-24 1/4-20 x 3” GD. 5 Bolt

16 8820637 Spring

17 1521451 Plunger Switch

- 1521769 Plunger Switch (Briggs & Kohler)

18 1521151 Throttle Cable

- 1521662 Throttle Cable (Briggs)

19 1521545 Electric Clutch Switch

- 1521213 Switch (not shown)

-- 1521093 Switch Cover (not shown)

20 1520810 Choke Cable (Briggs)

21 1521275 Key Switch (14 HP Kawasaki)

- 1520836 Key Switch (17 HP Kawasaki)

- 1520927 Key Switch (Briggs & Kohler)

22 1520878 Ignition Key

23 1543184 Reverse Lever w/ Grip

24 1525510 Grip

25 1543495 Thumb Control w/ Grip

26 1543576 Thumb Control Pivot

27 1525220 1/2” x 1-1/2” Shoulder Bolt

28 1543462 Thumb Control Rod

29 1543461 Reversing Rod

30 1520979 Clevis

31 8820047 5/16” Set Collar

32 1525210 Hair Pin

33 1543452 Brake Push Rod

34 1543084 Brake Lever

35 1521098 Bearing

36 1521733 Knob (1/2” Thread)

37 1510551 Knob (5/16” Thread)

38 1525117-8  5/16-18 Threaded Stud

39 1520837 Grip

PG. 16



PG. 17 DDS HANDLE BAR ASSEMBLY




DDS HANDLE BAR ASSEMBLY

REF.NO. PART NO.

SR I E ] W=

W =0 O N A thh & N = OV 1A E WN -~

1531013
1543516

1544674
1543424
1543425R
1543425L
1521490
1543417
1525010-24
8820637
1521769
1544715
1521880
1544717
8810546
1543461
1543184
1525510
1525220
8820047
1520979
1520837
1521151
1521662
1520810
1521842
1520927
1520878
1521545
1543084
1521733
1521098
1543452
1521171

DESCRIPTION

Handle Bar Weldment

Handle Bar Cover

14 HP Regulator, Kawasaki #21066-2071
17 HP Regulator, Kawasaki #21006-2070
Condenser, Kawasaki #21013-2064 (14 HP only)
Condenser Hold Down

Switch Rod

Operator Presence Right w/ Grip
Operator Presence Left w/ Grip
Grip

Hex Adjuster

1/4-20 x 3” GD. 5 Bolt

Spring

Plunger Switch

Controt Lever

Grip

Forward Rod

3/8” Set Collar

Reversing Rod

Reverse Lever w/ Grip

Grip

1/2” x 1-1/2” Shoulder Bolt

5/16” Set Collar

Clevis

Grip

Throttle Cable

Throttle Cable (Briggs)

Choke Cable (Briggs)

Key Switch (14 HP Kawasaki only)
Key Switch

Ignition Key

Electric Clutch Switch

Brake Lever

Knob

Bearing

Brake Push Rod

Clevis

PG. 18




CIINIVLIIY WYDD

L1708 3NION3 NO aNNO¥9 (310N

HJ1N1)
314133713

__le%

BLK
YEL

O

—
Naave

/N
RED
YEL

PG. 19

¥3ISNIANDD @

Ad

J0LVIN93y

= @

‘MS AL3AVS

L«[.— Bma

HOLIAS
AI0ONE3INI

m
n NAME
HOLIAS o
3719901 C s
m ~
() U ﬁHJ 0
Y e o o
218 @ a3y e o
} @ D
=R ¢ o 134 HOLIAS
218! i
'1708 ONILNNOW
¥OLYIN93¥ NO ANNOFS 3LON
1HM
=]
r
Pas
w
- A4
nm T LHA @
_alu = A4
Ve

W
——| BLK | BLK

3NION3



‘DD ELECTRICAL SCHEMATIC

14 HP Kawasaki Manual Start
SERIAL NUMBER 101-235

REF. NO.

DR nsdne

PART NO.

1543326
1543324
1543322
1543323
1543325
1543327
1521275

1542769
1521083
1521213

DESCRIPTION
Electric Clutch Harness
Blue Wire
Interlock
Interlock to Safety Switch
Yellow Interlock to Clutch Switch
Voltage Regulator Harness
Key Switch
Regulator, Kawasaki #21066-2071
Condenser, Kawasaki #21013-2064
Switch
Electric Clutch
Switch

PG. 20



HJ1N1)

¥3ISNIANOD @

PG. 21

N
21193713 g ° : (v)
@ oo
HOLIAS IIVAE ONINNvd ___
_
3y —
_ mmw @ F— N3O
, — 134
: L N¥g —
'l N2 o 'HILIAS NOOTNILNI
X Q _
= T3A
a3y
@ e o @ RET PNl
N¥D
Bl e om0 @4 o
~ ﬁ v H_ 3snd dwy 02 10@0 )
B J HILIMS
C & | Y N m m r@l_ | = SIN3SI¥d dOLYHIJO 1HA
HILIMS
39901
LHA \ [
® © C
N¥9
©,
40LYIND3Y 2
®© /N & o %d
ad £ m = 1HA
m = _)l*W Aa

3NION3



DD ELECTRICAL SCHEMATIC

14 HP Kawasaki Manual Start
SERIAL NUMBER 236-422

REF. NO.

20RO R VN

p—
(ST

Ja—y
w

PART NO.

1543526
1543533
1543523
1543532
1543522
1543534
1521275

1521451
1521083
1521213
1521093
1521452

DESCRIPTION
Electric Clutch Harness
Interlock Harness
Wire Assembly Black
In-Line Fuse Holder
Wire Assembly Yellow
Voltage Regulator Harness
Key Switch :
Regulator, Kawasaki #21066-2071
Condenser, Kawasaki #21013-2064
Plunger Switch
Electric Clutch
Switch
Switch Cover
Interlock

PG. 22






PG. 24

DD ELECTRICAL SCHEMATIC
14 HP Kawasaki Manual Start

SERIAL NUMBER 423 & UP
REF. NO. PART NO. DESCRIPTION
1 1521275 Key Switch
2 1521545 Electric Clutch Switch
3 1521451 Plunger Switch
4 1521452 Interlock
5 e Regulator, Kawasaki #21066-2071
B Condenser, Kawasaki #21013-2064
6 1530755 Interlock Electrical Harness
7 1530756

Fuse Block Electrical Harness



PG. 25

o
=
WD
z
o
z90
NR
o°
(5]




PG. 26

DDS ELECTRICAL SCHEMATIC
14 HP Kawasaki Manual Start

REF. NO. PART NO. DESCRIPTION
1 1531037 DDSKA Wiring Harness
2 1521842 Key Switch
3 1521545 Electric Clutch Switch
4 1521769 Plunger Switch N.C.
5 e 14 HP Regulator, Kawasaki #21006-2071



PG. 27

©

HJ1N1) N
J14103713 ,@
| ®

___ylzmu

Ad

- ~—— 13\ ——1@

HOLIAS IV¥E ONDRIY Y _

5 4
Mﬁ || \
< —

(2)
Ad @

a3y —————
@ — N9
——13A

F— NI —

'HJILIAS MOOTY3ILNI

A\m\/ 13A1e

9

N
b4 ~ o P
sld c e G o & (5 1HM
A .
i 8 @ . o an
ATo— e . ® HILIAS &/
N Wle o2 — SINIS3¥d dDLYd3dO
379001 .
- @lo T —
OINI 9nd
- mw -s -8 73403y
N
2 2 Al 1HM
ﬁu ﬁu HOLIMS A3X
L
() e
- N\
#0078 3sn4
=
g = ! S
A0LYIND3IY b _‘Fu -
° ) M m H 1HA
m jm MR
_ 3NION3

[\

?




DD ELECTRICAL SCHEMATIC

17 HP Kawasaki Electric Start
(Glass-Type Fuse Block)

REF. NO.

HEE P S

@ N AW

PART NO.
1543526
1543531
1543423
1520018
1520934
1543522
1520836
1521083
1543519
1521451
1543520
1521213
1521093
1521452
1543525
1543524
1543521

DESCRIPTION

Electric Clutch Harness
Main Wire Harness

Black Wire Assembly
Fuse Block

20 Amp Fuse

Yellow Wire Assembly
Key Switch

Electric Clutch

Regulator, Kawasaki #21066-2070
Negative Battery Cable
Plunger Switch

Positive Battery Cable
Switch

Switch Cover (not shown)
Interlock

Red Wire Assembly

Red Wire Assembly

Red Wire Assembly

12 Volt Battery

PG. 28






PG. 30

DD ELECTRICAL SCHEMATIC

17 HP Kawasaki Electric Start
(Blade-Type Fuse Block)

REF. NO.

- TR - N7 R O S

PART NO.
1520836
1521545
1521451
1521452
1521406
1521542
1530753
1530754

DESCRIPTION

Key Switch

Electric Clutch Switch
Plunger Switch

Interlock

Regulator, Kawasaki #21066-2070
Negative Battery Cable
Positive Battery Cable

12 Volt Battery

Interlock Electrical Harness
Fuse Block Electrical Harness



CONNECT TO
GROUND
£

L
N




DDS ELECTRICAL SCHEMATIC
17 HP Kawasaki Electric Start

REF. NO.

N AR WN -

PART NO.

1531036
1520927
1521545
1521769
1521542
1521406

DESCRIPTION
DDSKAE Wiring Harness
Key Switch
Electric Clutch Switch
Plunger Switch N.C.
Positive (+) Battery Cable
Negative (-) Battery Cable
17 HP Regulator, Kawasaki #21006-2070

PG. 32



PG. 33




PG. 34

DD ELECTRICAL SCHEMATIC
18 HP Briggs & Stratton Electric Start

REF. NO.

SO O ANU R W

PART NO.

1544461
1520927
1521545
1521769
1521766
1521765
1520801
1521542
1521406
1544471

DESCRIPTION
DD Briggs Wiring Harness
Key Switch
Electric Clutch Switch
Plunger Switch N.C.
Relay
Parking Brake Switch
Starter Solenoid
Positive (+) Battery Cable
Negative (-) Battery Cable
Starter Cable



PG. 35

CONNECT TO

GROUND




DDS ELECTRICAL SCHEMATIC
18 HP Briggs & Stratton Electric Start

REF. NO.

@RI A ULEAR W

PART NO.

1531038
1520927
1521545
1521769
1520801
1521542
1521406
1544471

DESCRIPTION
DDSBVE Wiring Harness
Key Switch
Electric Clutch Switch
Plunger Switch N.C.
Starter Solenoid
Positive (+) Battery Cable
Negative (-) Battery Cable
Starter Cable

PG. 36



PG. 37

REPLACEMENT DECALS

4 DANGER IHIKAY:

KEEP AWAY!

THROWN OBJECTS OR BLADE CONTACT
CAN CAUSE SERIOUS INJURY ORDEATH.

KEEP DISCHARGE CHUTE AND
SHIELDS IN PLACE.

® Stop engine before leaving operator's position.

LEFT TURN R — _RIGHT TURN_
GOMY SQUEEZE 1% o BOTH STEGG umm.sJ ‘OC: GENTLY SQUEEZE
STEERING LEVER STEERNG LEVER
MOWER
i A WARNING A ORVE O
&.Rud operator’s manual hefore starting. g TO_STOP
Serious [ resuit from failure
et m procecures. FORWARD © SQUEEZE BOTH
@ Stop engine before leaving operator's position.| gpPEED TO NEUTRAL
OFF
ENGNE © DEPRESS FOOT
OB 9 e n o oy S
£ O E||]
© APPLY PARKING
% O O % sgw IGNITION BRAKE
1521874
LEFT TURN CAUTION| STRAGHT BACKING REQUIRES EVEN RIGHT TURN
eomY soEzx APPUCATION OF BOTH STEERING CONTROLS. DMLY SaEzE
s Ve STEDWNG LEVER
SHOKE OFF
&«C Oz  =0O-
. B A >
: 2
N
» A WARNING A oo .
. ® Read operator's manual! befors starting. MOWER )
® Serious bodily injury may resutt from failure DRIVE
FORWARD to follow safe operation procedures. O ofF FORWARD
SPEED SPEED

1521496

A WARNING

* READ OPERATOR'S MANUAL.

« ALLCW NO CHILDREN OR UNQUALIFICD
PERSONS TO AUN EQUIPMENT

* KCEP SHIELDS & GUARDS IH PLACE
KCEP CLEAR OF DRIVES & BELTS

OF OTHER PERSONS.

» CLEAR MOWING AREA C* DEBRIS

* KNOW HOW TO QUICKLY STCP MOWER
IN AN EMERGENCY

TO AVOID SERIOUS INJURY OR DEATH

* BEFORE LEAVING OPERATCOR'S POSITION

. DO NOT OPERATE M IN THE VICINITY
OO NOT OPERATE MOWER IN THE v ' . REMOVE SPARKPLUG WIRE BEFORE

* LOOK TO REAR BEFORE BACKING UP. -
¢ DECREASE SPEED ANO BE CAREFUL ON §

A COME TO A COMPLETE STOP.

8 PULL MOWER DRIVE TO OFF POSITION.

C PUSH ENGINE THROTTLE TO STOP
POSITION OR TURN IGNITION KEY OFF

D WAIT FOR ALL MOVEMENT TO STOP

SERVICING.

UNEYEN TERRAIN AND WHEN TURNING.

1520995

FERRIS

1520852

This machine may be covered

1520851

L 4 4 4V 4V 4 4 4

/
y AWARNING

BEWARE OF /
# POWER DRIVEN PARTS ¢

[ AV 2V iV 2V 2F 2W W 2N

8820337

A\ NARNING: |

DO NOT OVERFILL OR START ENQINE
NEAR SPILLED GASOLINE

LEAVE 1. INCH SPACR AT TOP OF
TANK FOR FUEL EXPANSION.

DO NOT ADD GASOLINE WHILE
ENGINE {8 HOT OR RUNNING.

DO NOT OPERATE WHILK FULL CAP
18 REMQVED.

1521159

ENGINES PROOUCE CARBON MONOGXIDE
WHICH IS AN ODORLESS DEADLY POISON
DO NOT OPERATE IN AN ENCLOSED AREA

1521411

A ON

by one or more of the following MOWER

Patents: 4,787,195/ 4,879,867 / DRIVE

4,920,734. Other Patents Pending. W OFF
1521421 1520940




PG. 38

REPLACEMENT DECALS
CHOKE N DualDrive
— HYDRO ADJUSTMENT 1521422

FA s T 1521498
ﬁ AvielraWellk

PARKING
SLOW BRAKE e

TEE™
‘-9 1521246

S &
o) DO
1521197 ‘ ? g ;i
1 5 P S I 1520849
1521153
OFF
ON
m START FOQRWARD
PUSH
IGNITION OAN
1520861
]
» REVERSE
a PULL
' 1521323
OFF
48"
1521266 1521154
52||
GREASE Hydro-Drive clutch
DA“-Y Pull and lock to
1521299 disengage Hydro-Drive
521036
! 1521497
61"

1521302












	Cover
	48" Cutter Deck Assembly
	52" Cutter Deck Assembly
	61" Cutter Deck Assembly
	Single Piece Engine Deck Assembly
	Multi-Piece Engine Deck Assembly
	DDS Engine Deck Assembly
	Transmission Assembly
	Handle Bar Assembly
	DDS Handle Bar Assembly
	Electrical Schematic (DD 14hp Kawasaki Manual, S/N: 101-235)
	Elecrtical Schematic (DD 14hp Kawasaki Manual, S/N: 236-422)
	Electrical Schematic (DD 14hp Kawasaki Manual, S/N: 423 & up)
	Electrical Schematic (DDS 14hp Kawasaki Manual)
	Electrical Schematic (DD 17hp Kawasaki Electric, Glass-Type Fuse)
	Electrical Schematic (DD 17hp Kawasaki Electric, Blade-Type Fuse)
	Electrical Schematic (DDS 17hp Kawasaki Electric)
	Electrical Schematic (DD 18hp Briggs Electric)
	Electrical Schematic (DDS 18hp Briggs Electric)
	Decals

